
10 125 36 47，811

21

14

20 19

15 1216 1318

22

?

17

494847

37 39 40 43

23 24，25 （20） 33，34，35，36312927，28

38

30 32

44 45 464241

（28）

50

51

9

26



VLS8T-55eH/eHT 

 

No. 
Name  

specification qty 

1 splitter column assembly  1 

2 fixing side board  4 

3 Valve  1 

4 Oil drain pipe  1 

5 Cover plate  2 

6 Sealing rubber mat  2 

7 Oil ruler  1 

8 Φ14*2.65 gasket ring Φ14*2.65 1 

9 
M6*12 inner hexagon 

screw 
M6*12 12 

10 Main body column  1 

11 
M8*15  inner hexagon 

screw 
M8*15 6 

12 wheel Φ175 2 

13 3*40 Cotter pin 3*40 2 

14 Wheel axle Φ13 2 

15 Oil filter  1 

16 oil inlet pipe assembly  1 

17 Mandrel  1 

18 Retaining ring for mandrel Φ20 2 

19 knob M8 2 

20 storage table  1 

21 right handle guard  1 

22 Working table  1 

23 left storage table  1 

24 M8*105 bolt M8*105 4 

25 M8 nut M8 10 

26 Pulling handle  1 

27 M6*15 cross head screw M6*15 2 



VLS8T-55eH/eHT 爆炸图明细表 

 

No. Name  specification qty 

28 M6 nut M6 5 

29 switch fixing plate  1 

30 switch  1 

31 motor 2.2KW/230V/50HZ 1 

32 Gear pump assembly  1 

33 M4*65 cross head screw M4*65 4 

34 M4 Hexagon nut M4 4 

35 M4 washer M4 4 

36 M4 flat washer M4 4 

37 Front supporting plate  1 

38 dustproof cover  1 

39 cover  1 

40 right supporting plate  1 

41 left supporting plate  1 

42 rear supporting plate  1 

43 connecting plate  1 

44 ram stroke control lever  1 

45 M6 knob M6 1 

46 connecting pipe  1 

47 M20 nut M20 1 

48 M20*60 bolt M20*60 1 

49 piston rod assembly  1 

50 Rising oil pipe  1 

51 working oil pipe  1 

    

 


	图纸1
	工程图视图1


